
 

 

 

 

 

 

 

 

M/S ASIAN PAINTS LIMITED  

EIA Report for Proposed Expansion of 
Integrated Paint Manufacturing Plant 
Located at Plot No.1, Sector-30B, 
HSIIDC, IMT Rohtak, Haryana 

FEBRUARY 2025 

  

  

BASELINE MONITORING PERIOD: 2ND 
FEBRUARY 2023 TO 10TH MAY 2023 

 Kadam 
Environmental Consultants 

w w w . k a d a m e n v i r o . c o m  

E n v i r o n m e n t  f o r  D e v e l o p m e n t  

E: kadamenviro@kadamenviro.com; T:+91-265-6131000 

 

ACCREDITATION DETAILS 

NABET Certificate No. NABET/EIA/2326/RA 0303, Issued on 11-10-2023, valid up to 19-03-2026 

 

http://www.kadamenviro.com/


ASIAN PAINTS LIMITED 
PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, 
[...]
IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 75 

 

 Infrastructure Facilities 

During the construction phase, APL will provide the following facilities for contract employees: 

 Drinking water 

 Toilets 

 Dinning space 

 First Aid Centre 

During the operation phase, APL has existing following infrastructure facilities for own & contract employees: 

 Dinning space/ Canteen 

 Changing room 

 Drinking water 

 Toilets and bathing facility 

 Vehicle Parking space 

 Rest room for truck drivers 

 Occupational Health center 

 Water Requirement –Source of water, water consumption, wastewater Generation & Disposal 

details. 

Source of Water  

HSIIDC is fulfilling fresh water requirements after the proposed expansion the source of water supply will remain 

the same. The water supply agreement, from HSIIDC for the proposed expansion project is attached in Annexure 

10. Rohtak is not categorized under the over-exploited category of groundwater availability. Water consumption 

details existing & proposed are as follows:  

Water Consumption, Wastewater Generation & Disposal  

The water consumption and wastewater generation including wastewater recycling is presented in the below tables 

Existing permission for Fresh water supply by HSIIDC: 1312 KLD. 

Fresh Water requirement: Existing- 1312 KLD Proposed 638 KLD Total after Expansion 1950 KLD. 

Recycled water Existing 140 KLD. 

Recycled water proposed: 178 KLD (140+38). 

Detailed water requirements and waste water generation are given in Table 2-16 &  

Table 2-17 existing water balance diagram is shown in Figure 2-5 and the proposed water balance diagram is 

shown in Figure 2-6. 

Table 2-16 Details of Water consumption  

S. No. Area 
Water Consumption (KLD) 

Existing Proposed Total 

A Domestic 50 20 70 

B Gardening 15 45 60 

C 

Industrial    

Process 1000 400 1400 

Washing 100 50 150 

Boiler 16 10 26 

Cooling tower 266 148 414 

Fire fighting 5 3 8 



ASIAN PAINTS LIMITED 
PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, 

IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 76 

 

Industrial Total 1387 611 1998 

TOTAL 1452 676 2128 

Recycled Water 140 38 178 

Net Fresh Water 1312 638 1950 

 

Table 2-17:  Details of Waste Water Generation and Management  

S. 
No. 

Area 
Waste water generation (KLD) 

Management 
Existing Proposed Total 

A Domestic 35 15 50 Treated in ETP  

B 

 

Industrial    

Total Waste water will be treated in 
ETP unit including RO. Treated water 
from RO will be recycled and reused 
back in to plant process activities, 

utilities as well as gardening. 

Process 0 0 0 

Washing 58 6 64 

Boiler 2 0 2 

Cooling tower 45 17 62 

Industrial Total 105 23 128 

TOTAL 140 38 178 

Recycled Water 140 38 178 Water recycled from RO 

Copy of Water supply permission from HSIIDC, IMT Rohtak is enclosed as Annexure 10.



ASIAN PAINTS LIMITED PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 77 

 

Figure 2-5: Existing Water Balance Diagram  



ASIAN PAINTS LIMITED PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 78 

 

Figure 2-6: Water Balance Diagram after proposed expansion 

 

 



ASIAN PAINTS LIMITED 
PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, 

IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 79 

 

 Details of Waste water treatment Facilities –Existing and proposed  

Wastewater Generation and Segregation 

Existing: 

Presently upto 105 KLD of waste water is generated with following breakup of sources: 

Table 2-18: Existing Waste water Generation - Industrial 

Sr. No. Source of Waste Water Quantity (KLD) 

1. Process, and Washing 58 

2. Boiler Blowdown 2 

3. Cooling tower Blowdown 45 

 Total 105 

Sewage water upto quantity of 35 KLD is presently being generated from domestic areas like hand washing, toilet 

cleaning and flushing, etc. 

Proposed Expansion: 

After proposed expansion, a total quantity of upto 128 KLD of industrial waste wastewater will be generated. The 

breakup of the proposed waste water generation figures based on sources of generation is presented as below: 

Table 2-19: Waste water Generation after proposed Expansion. 

Sr. No. Source of Waste Water Quantity (KLD) 

1. Process Waste water 0 

2. Washings 64 

3. Boiler 2 

4. Cooling tower 62 

 Total 128 

Sewage water upto maximum of 50 KLD will be generated from different domestic activities like hand washing, 

toilet cleaning and flushing after proposed expansion. 

 Wastewater Characterization & Effluent Treatment Scheme, its adequacy and efficacy  

Currently the plant generates 140 KLD effluent from existing operation and it is treated in ETP having primary, 

secondary & tertiary units including RO. After expansion, effluent generation will be increased from 140 KLD to 178 

KLD and same will be treated in ETP and RO. No ETP expansion is proposed as present as ETP is adequate to treat 

the increased flow conditions.  

The waste water characteristics of various streams in the existing operational premises is presented as below: 

Table 2-20: Wastewater Characteristics of Process, Utilities and Domestic Sewage of existing premises 

Sr. 
No. 

Parameters Unit 

Water 
Based 
Paints 

Effluent 

Polymer 
Plant 

Effluent 

Raw Material 
Block Effluent 

Combined Utility 
Effluent 

Design 
Characteristics of 

existing ETP 
treatment system 

1 Flow cu. m/day 35 16 7 47 105 

2 pH - 8.26 4.91 6.65 8.2 6.56 

3 COD mg/l 37711 8675 16874 100 15201 

4 BOD mg/l 18760 2102 6295 50 6658 

5 TH mg/l 700 700 1000 500 560 

6 Chloride mg/l 2076 3174 2005 1750 2152 

7 Sulphate mg/l 808 710 1922 700 1758 

8 TDS mg/l 3464 4590 5200 3000 4412 



ASIAN PAINTS LIMITED 
PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, 

IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 80 

 

Sr. 
No. 

Parameters Unit 

Water 
Based 
Paints 

Effluent 

Polymer 
Plant 

Effluent 

Raw Material 
Block Effluent 

Combined Utility 
Effluent 

Design 
Characteristics of 

existing ETP 
treatment system 

9 TSS mg/l 650 380 2515 150 1070 

10 Oil & Grease mg/l 28 16 19 5 12 

*Note: All values are in mg/l except pH.  

Table 2-21: Stage wise reduction of parameters in existing ETP – Performance Evaluation 

Sr. 
No.  

Parameter 
Equalization 

Tank 
Primary 
Outlet  

Inlet to 
Aeration I 

Tank 

Aeration 
I Outlet 

Aeration 
II Outlet  

Final 
Outlet 

Desired 
Outlet 

1  Flow 105 105 140 140 140 140 140 

2 pH 6.56 7.83 7.28 6.93 7.54 7.26 6.5 – 8.5 

3 COD 15201 4610 (69%) 3272 450 189 120 (97%) <200 

4 BOD 6658 1643 (75%) 1545 200 35 29 (98%) <30 

5 TH 560 470 380 250 360 350  

6 Chloride 2152 1409 1380 1250 1224 1177  

7 Sulphate 1758 58 65 70 62 75  

8 TDS 4412 1980 1840 1650 1656 1668  

9 TSS 1070 180 (83%) 110 57  65 58 (67%) <100 

10 
Oil & 

Grease 
12 5 (58%) 5 <1 <1 <1 (BDL) <10 

11 MLSS           --           -- 2879 1489      

12 MLVSS           --           -- 1623 763      

 

Table 2-22: Details of units of Existing ETP  

S. No. Treatment Unit 

1. 

Primary Treatment 

Equalization Tank (02 No. (50KL & 01 No. (10KL) 

Air Blower 02 No. (Capacity: 75 m3 /hour each) 

Effluent Feed pump 02 No. 

Chemical treatment tank 03 Nos. (Capacity: 13 KL each) 

Dissolved Air Floatation (DAF) 02 No. (Capacity: 30KL & 50KL) 

Primary Treated Effluent Through Gravity 

Domestic Effluent 10 No. Sewage Pits 

2. Secondary Biological Treatment 

Bio-Reactor I & Bio- Clarifier I 02 No. 

Bio-Reactor II & Bio- Clarifier II 02 No 

Air Blower 04 No (02 nos for each bioreactor) 

Diffused aeration System 01 set each for both bio-reactors 

3. Tertiary Treatment 

Re-Activator Clariflocculator 01 No. (Capacity: 25 KL) 

Filter Feed Sump 01 No. (Capacity: 25 KL) 

Pressure Sand Filter 02 No. 

Activated Carbon Filter 02 No. 

4. RO Treatement RO of Capacity 5 m3/hr 

5. Sludge Treatment & Disposal 

Primary Sludge Tank 01 No. 

Centrifugal Feed Pumps 01 No. 

Centrifuge-Poly-Dosing Pumps 01 No. 

Decentre Centrifuge Machine 01 No. 



ASIAN PAINTS LIMITED 
PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, 

IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 81 

 

Primary Effluent treatment: 

Equalization tank  

The main purpose of this unit is to homogenize different effluent streams and stabilize its parameters like pH and 

COD. Coarse bubble aeration grids would be provided for mixing the effluent entering from different blocks and it 

keeps the effluent in suspension. 

Equalization tank contains 2 tanks of 50 kl capacity and one chamber of 10 kl capacity. The process effluent 

generated from different blocks (i.e. Water-based Paint Block, Polymer, Emulsion Tank Farm – strainer cleaning 

activity) is collected in one of the tanks (say Tank A). Hydraulic Retention Time (HRT) of 24 hours is provided in 

each EQ Tank. During this time the equalized effluent from another tank (say Tank B) is sent for primary treatment. 

Effluent streams that have higher COD values than the normal process effluent is collected in the separate 10 kl 

chamber and added according to the COD of the effluent in the Equalization Tank. 

The caustic solution of suitable concentration is added in the EQ Tank to neutralize the effluent streams, if required. 

Thus, completely homogeneous effluent stream is obtained which can be treated easily and effectively. 

Also, as a part of operational control, Level Transmitters (LTs) are provided in both the EQ Tanks so that in no case 

effluent overflows. Blowers, control valves, effluent pumps and LTs are controlled through the DCS. 

Two numbers of air blowers (1 W & 1 stand-by) of capacity 75 m3/hour are installed. Two numbers of HDPE 

aeration grids have been provided having capacities of 75 m3/hour. 

Collection cum Chemical Treatment Tank (CTT) 

The equalized effluent is pumped to existing primary treatment unit i.e. CTT. All the tanks are provided with a level 

transmitter to prevent overflow of effluent. 

Once the CTT is filled up, the level transmitter signals the DCS to close the corresponding effluent inlet valve. At 

this signal, Process Feed Pumps are stopped. The stirrer in the filled-up CTT is turned on. 10% solution of PAC 

coagulant is kept prepared in one dosing tank and 0.05% polyelectrolyte solution in another. Once the dosing cycle 

is completed, the stirrer continues to operate for a pre-set time interval, default being 15 minutes. Subsequently, 

the solids are allowed to settle for pre-set time duration, default being 90 minutes. 

Since the bottleneck of primary treated effluent transfer pump is removed, and flow is through gravity, all three 

tanks can be operated simultaneously with a cycle time of 4.5 hours. Hence the total effluent treatment for primary 

treatment can be stretched up to 190 kl/day also. Hence Primary treatment will not be a bottleneck for any further 

expansion if required. 

The supernatant is transferred to an Intermediate Hold Tank of 30 KL capacity through gravity. (Prior design was 

having Primary Treated Effluent Transfer Pumps for transferring the supernatant to AIS). The settled sludge is also 

transferred to a Primary Sludge Holding Tank by gravity. Approximate quantity of slurry generated per batch varies 

from 2.5 KL to 3 KL. It is dewatered through a centrifuge. 

Dissolved Air Floatation (DAF) Unit 

From Intermediate Hold Tank (capacity – 30 kl) the effluent is constantly fed into a system called DAF (Dissolved 

Air Floatation). The principle of this system is explained below. 

DAF is a water treatment process that clarifies wastewaters (or other water) by the removal of suspended matter 

such as oil or suspended solids. The removal is achieved by dissolving air in the water or wastewater under 

pressure and then releasing the air at atmospheric pressure in a flotation tank or basin. The released air forms tiny 

bubbles which adhere to the suspended matter causing the suspended matter to float to the surface of the water 

where it may then be removed by a skimming device. 



ASIAN PAINTS LIMITED 
PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, 

IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 82 

 

The DAF Unit comprise of: 

Coiled pipe Flocculator 

Dosing pumps for PAC and Polyelectrolyte solution 

DAF Tank 

Surface scrapper 

Recirculation pump for air saturation 

MOC of Coiled pipe Flocculator is HDPE. The same has the design flow of 3m3/hour. PAC and Polyelectrolyte dosing 

pumps of up to 90 LPH capacities are provided for dosing in the DAF unit. Air is provided through air compressor. 

TSS of primary treated effluent is considerably reduced (Approximately 90%) due to DAF. This also contributes to 

COD reduction to some extent. 

After treatment of process effluent in DAF, it is collected in the Hold Tank having capacity of 50 kl. Utility effluent is 

mixed in the hold tank with the primary treated effluent. Both the Intermediate Hold Tank and Hold Tank are 

provided with Level Transmitters to avoid overflow of effluent. From this point the second stage of effluent 

treatment starts. 

Secondary Effluent treatment: 

Bio-Reactor -1 

Bio-reactor - 1 has the clarifier and biomass recycling system built within the aeration tank. This configuration is 

much more efficient than conventional system as it sustains higher biomass (MLVSS) levels. This is because of 

higher recycle rates within the system and use of mild force to push the biomass into the aeration tank, rather than 

merely gravity settling. 

The existing AIS is having working volume of 355 m3 which includes aeration volume of 325 m3 and internal 

clarifier area of 10 m2. It has been designed for COD load of 2600 mg/l, F/M 0.2 day-1 and MLSS of 3000 mg/l. 

Bio-Reactor – 2 

Supernatant from Bio-reactor – 1 is sent to Bio-reactor – 2 where sewage effluent is added. The Bio-reactor – 2 is a 

multi-compartmental plug flow reactor having 400kl working volume. Two number of air blowers (1 W and 1 stand-

by) having capacity 350 m3/hour are provided for aeration in the Bio-reactor. 12” PTFE disc type diffusers are 

provided in each of the six compartments. Online DO meter is provided for constant monitoring of DO in each 

section. DO is maintained in the range of 0.5 – 2 mg/l. 

Two number of recirculation pumps (1 W & 1 stand-by) having capacity of 6m3/hour and 12 number of air grids 

(MOC – PP) of 350 m3/hour are provided for proper effluent recirculation in the bio-reactor – 2. One nutrient 

dosing tank (500 L) is provided for bio-reactor – 2 with a nutrient dosing pump of 90 LPH capacity. 

A bio-clarifier having 25 kl volume is provided after second bio-reactor to remove bio-sludge by gravity settling. 

Hydraulic Retention Time (HRT) of 5.5 hours is provided for complete settlement of solids. The settled bio-sludge is 

drained from the bottom. Thus we can achieve more than 95% reduction in COD as well as BOD by the end of the 

secondary treatment. Also approximately 50% TSS reduction is achieved here. 

Tertiary treatment: 

Reactivator Clariflocculator 

The supernatant from Bio-reactor – 2 is fed into a Reactivator Clariflocculator which has a working volume of 25 kl. 

Here solution of ploy-electrolyte is dozed as a coagulating agent and further removal of suspended particles 

happens. Hydraulic Retention Time (HRT) of approximately 5.5 hours is provided for sufficient settlement of sludge. 



ASIAN PAINTS LIMITED 
PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, 

IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 83 

 

Due to addition of poly- electrolyte, the sludge formed here is chemical sludge and therefore it is sent to Primary 

Sludge Holding Tank rather than treated as bio-sludge. 

The treated supernatant is sent to the existing Filter Feed Sump (FFS) of 25 kl capacity. Level transmitter is 

provided in the FFS to avoid overflow of effluent. 

Pressure Sand Filter (PSF) 

Clarified effluent from Reactivator Clariflocculator is now filtered through a PSF having fine sand, coarse sand and 

pebbles as filter media. Pressure switch is provided at the inlet of the PSF to avoid increase of differential pressure 

beyond the design operating pressure of PSF. 

Activated Carbon Filters (ACFs) 

PSF only removes remaining suspended particles from the effluent but it does not remove the refractory COD, 

colour and smell of the secondary treated effluent. Activated carbon adsorbs the remaining organic matter and 

removes smell and colour from effluent making it crystal clear. One PSF and One ACF is provided. Two spare ACFs 

are provided as maintenance standby during replacement of media. 

The PSF and ACFs are required to be cleaned from accumulated solids. For this treated effluent is backwashing of 

the filters. The backwash water sent back to Bioreactor for treatment. Operation of both the filters can be 

controlled through DCS. The treated effluent is collected in the existing treated water tank. 

Sludge Treatment & Disposal 

 Sludge from all clarifying operations in CTT Tanks, DAF Unit and Reactivator Clariflocculator shall be drained 

out periodically into the primary sludge tank. 

 Thickened sludge is obtained at the bottom outlet which shall be fed to the decanter centrifuge system by 

centrifuge feed pumps P-07A/B. 

 For de-watering using decanter centrifuge, a separate poly dosing tank DT-08 and poly dosing pump DP-07 

is provided.  

 Poly-electrolyte of approx. 0.15% shall be prepared in dosing tank and shall be continuously dosed at 150-

350 LPH to the inlet of the decanter centrifuge machine. Hence, Poly-electrolyte dosed to the centrifuge 

shall be @ 1.5 kg / Ton of dry solids charged to the centrifuge.  

 The decanter machine shall be intermittently flushed and cleaned with raw water before shut down so as to 

drain the accumulated solids sticking on the walls of the rotating parts. 

 Start Centrifuge poly dosing tank mixer M-08 form the DCS module for mixing poly electrolyte solution in 

the dosing tank. Run continuously while dosing poly electrolyte to the centrifuge machine. 



ASIAN PAINTS LIMITED PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 84 

 

Figure 2-7: Process Flow Diagram of Existing ETP 

 



ASIAN PAINTS LIMITED PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 85 

 

 Performance Adequacy report of the existing ETP  

PERFORMANCE ADEQUACY OF EXISTING TREATMENT UNITS FOR INCREASED FLOW FROM 140 to 200 KLD 

     
Actual Flow to ETP Proposed Flow to ETP 

  

Sr No ETP Existing Treatment Units 
No of 
Units 

Volume 
(cu.m) 

Total 
Volume 
(cu.m) 

Actual 
Flow in 

KLD 

Retention 
Time in Hrs 

Proposed  
Flow in 

KLD 

Retention 
Time in Hrs 

Standard 
Guideline 

Remarks 

1 
Equalization Tank I for Concentrate 

Streams 
1 10.00 10.0 10.00 24.0 15.00 16.0 12-24 Hrs Adequate 

2 Equalization Tank - II & III 2 50.00 100.0 100.00 24.0 125.00 19.2 12-24 Hrs Adequate 

3 Collection cum Treatment Tank 3 15.00 45.0 110.00 9.8 140.00 7.7 2-4 Hrs Adequate 

4 DAF Tank 1 30.00 30.0 110.00 6.5 140.00 5.1 2-4 Hrs Adequate 

5 Holding Tank 1 50.00 50.0 110.00 10.9 140.00 8.6 4-8 Hrs Adequate 

6 Bioreactor I + Bio clarifier I 1 325.00 325.0 140.00 55.7 200.00 39.0 2 - 3 days Adequate 

7 Bioreactor II + Bio clarifier II 1 400.00 400.0 140.00 68.6 200.00 48.0 2 - 3 days Adequate 

8 Filter Feed Sump 1 20.00 20.0 140.00 3.4 200.00 2.4 2-4 Hrs Adequate 

9 Treated Water Tank/RO Feed Tank 1 20.00 20.0 140.00 3.4 200.00 2.4 2-4 Hrs Adequate 

Based on the above performance evaluation of existing ETP, capacities of ETP treatment units are adequate to handle wastewater upto 200 KLD. 



ASIAN PAINTS LIMITED PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 86 

 

 Air Emission 

Point Source emission and control 

Existing Point source emission of pollutants into air from the project are flue gas stacks attached to boilers, DG  & GG sets of different capacities and various process 

vent likely air pollutants of VOCs and PM from process vents and PM, SOX, NOX from flue gas stack. The flue & process stack emissions are being maintained as per 

HPCB/CPCB norms. There will no addition of Boiler and DG set in proposed expansion. Only 3 nos. of GG (2875 KVA x3) are proposed for secondary source of power. 

These are only to be used as and when required, in case of grid failure. 

Flue Gas Stacks 

The sources of gaseous emission from flue gas stacks along with details of stacks no., stack height, stack diameter, and Air Pollution Control Measures (‘APCM’) are 

given in Table 2-23. Details on Fuel type and their consumption are provided in Table 2-15. 

Table 2-23: Details of Flue Gas Stacks 

Sr. No. Stack Attached to Capacity 
Stack Height (m) 
from Ground level 

Stack top 
Diameter, m 

APCM 

Existing 

1 Boiler 501 2 TPH 30 0.834 

Stack height as per CPCB 

2 Boiler 502 2 TPH 30 0.834 

3 Boiler 503 4 TPH 30 0.834 

4 DG R 502 1010 KVA 30 0.35 

5 DG R 503 1010 KVA 30 0.35 

6 DG R 505 2000 KVA 30 0.45 

7 DG R 506 2000 KVA 30 0.45 

8 GG 501 2875 KVA 30 0.45 

9 GG 504 2875 KVA 30 0.45 

Proposed 

1 GG 2875 KVA 30 0.45 

Stack height as per CPCB 2 GG 2875 KVA 30 0.45 

3 GG 2875 KVA 30 0.45 

Note: DG Sets will be used only during Power failure. Details may have some smaller changes based on actual detailed engineering design. 



ASIAN PAINTS LIMITED PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 87 

 

Emission control measures from emergency backup DG sets, Boilers & GG 

 The primary source of Fuel for boiler and GG sets are PNG. 

 The Diesel generators are retrofitted with Emission control devices (RECD), also they are Tertiary source of power. 

 The control of air pollution from stacks of diesel generators, steam boilers, are provided with adequate stack height to attain maximum dispersion of flue gases 

containing SPM, SO2, NOX and CO. 

Process Gas Vents 

Details of existing Process vents is provided in   



ASIAN PAINTS LIMITED PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 88 

 

Table 2-24.  

There are no new process vent proposed for the proposed expansion of the project. 

  



ASIAN PAINTS LIMITED PROPOSED EXPANSION OF INTEGRATED PAINT MANUFACTURING PLANT AT HSIIDC, IMT ROHTAK, HARYANA PROJECT DESCRIPTION 

 

KADAM ENVIRONMENTAL CONSULTANTS | FEBRUARY 2025 89 

 

Table 2-24: Details of Existing and Proposed Process vents along with APCM’s. 

S. No. Vent Attached to 
Vent Height (m) from 

Roof Level 

No. of Vent Pollutant Details  

Existing   Proposed Pollutant Name APCM 

1 
Vent attached to Paint 

block 
2 06  02 VOC Scrubber  

2 
Vent attached to 

Water Based Polymer 
block 

2 06 02 VOC Scrubber 

Note: Details may have some smaller changes based on actual detailed engineering design. 

Powder Handling Measures 

There are multiple measures taken for handling powders starting with Silo storage, Closed loop handling, Dust collectors with bag filters, and reverse jet filters to 